

Test Certificate



This certificate confirms that the

Artificial leather – Ref: PL Range

Supplied by

Vinylpex

has been tested at FIRA International Limited and successfully satisfied the requirements from:

BS 5852: 2006 Clause 11 Ignition Source 5, when tested in combination with a combustion modified high resilience foam 35kg/m³ Ref: CMHR35.

Report reference: TFFLF33279 & TFFLF33629

SIGNATURE

Stephen Cotton

POSITION

Technical Specialist - Flammability

CERTIFICATE DATE

27 May 2010

For and on behalf of FIRA INTERNATIONAL LIMITED

This certificate only relates to the sample(s) supplied and tested at the time. Re-testing at intervals is recommended and should be subject to agreement between the supplier and the purchaser.

